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Name of Article : Cable Seals
Type : TSS-CF2.0T
Test Item  Tensile Test
Quantity Tested = 3
Specification No. - 18O 17712:2013(E), Section 5.2
Ambient Temp. : 21°C ;350% R H.
Tensile Test
The seal was gripped in a tensile machine and a pull force applied.

Specimen No Requirement Result Seal classification
P ‘ Load to failure kN
1 10.0'kN : High security seal 5.427 Security seal
2 2.27 kN : Security seal 5.123 Security seal
3 <2.27kN : Indicative seal 5104 Security seal
Sample
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Note : (1)This report is responsible for designated samples only.
(2) Reproduction of all or parts of this report without a written approval is strictly prohibited.
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